

# SETAN TP7

## TEST CENTER TEST REPORT

ITEM	METHOD	RESULT	REMARK
Weight (g/m <sup>2</sup> )	BSF 100	WARP / WEFT 506	WARP / WEFT 475~510
Width (cm)	BS 6F 100	147.3	142.3
Tensile strength (N/5cm)	BS 6F 100	2969 1359	1700 / 1200 ↑
Tongue Tear strength (N)	BS3424 PART5 METHOD 7B	166 176	120 / 160 ↑
Ply-Adhesion (N/5cm)	BS 6F 100	127 123	100 ↑
Resistance to water penetration (mmH <sub>2</sub> O)	JIS L 1092 Hydrostatic	18000 ↑	18000 ↑
Resistance to low temp.	BS 3424: PART 8 Method 10 B	None crack	No cracking -30°C
Air Porosity	BS 6F 100	None	None